
MEMBRANE MANUFACTURER
MegaVision membrane

Email: sales@megavision-membrane.com

www.megavision-membrane.com

* T
h
e
 sp

e
c
ific

a
tio

n
s m

a
y
 b

e
 p

a
rtia

lly
 re

v
ise

d
 w

ith
o
u
t p

rio
r n

o
tic

e
 in

 o
rd

e
r to

 im
p
ro

v
e
 th

e
 e

x
te

rio
rs a

n
d
 p

e
rfo

rm
a
n
c
e
 o

f p
ro

d
u
c
ts.

A
c
tu

a
l p

ro
d
u
c
ts m

a
y
 b

e
 d

iffe
re

n
t fro

m
 th

e
 im

a
g
e
s sh

o
w

n
 in

 th
e
 c

a
ta

lo
g
u
e
. 



1

Flat Sheet production at  MegaVision

Water treatment with Vision.

20
years
1999-2019



2

CONTENTS
About MegaVision

Letter from our Founder

Our Commitment to Quality

The MegaVision group

Our story

MegaVision Hyper™ polymers

Our membrane expertise
[...]
first generation of flat sheet MBR 
products. 

712 13



HYPER

Polymer station at  MegaVision

HYPER™POLYMERS: 
PERMANENTLY HYDROPHILIC

MegaVision HYPER™ polymers are chemically

engineered with a proprietary structure resulting

in a permanently hydrophilic membrane with

enhanced filtration quality:

Steady flux – the hydrophilicity of UF

membrane is very important for anti-fouling and

stable flux properties.

Dry storage – Hyper™ membranes have been

heat tested at 100 ºC for 48 hours; the

membranes maintain high filtration efficiency

even though some of the membrane had been

dried out.

Ease of operation – the permanent

hydrophilic feature significantly reduces the use

of pretreatment chemicals and offers much

greater operating flexibility.

Hyper™ membranes reduce the cost of

transportation, operating and maintenance.

Higher resistance against fouling –

during filtration, materials like colloids, proteins,

oil, etc., would “spherulites agglomeration”

precipitate onto the surface of the Hyper™

membrane, unlike the phenomenon of “cake

agglomeration and precipitation” observed on

other comparable membranes.

These “spherulites agglomeration” have lower

impact to filtration efficiency: longer service time

and longer intervals between cleaning.

High tensile strength – Hyper™ membranes

demonstrates excellent elongation fiber

capabilities, Flexibility is highly required when air

scouring is employed, producing high lateral

movements of the membranes.

MegaVision membranes exhibit superior

physical strength and enhanced chemical

stability.

™

714 15

PERMANENTLY HYDROPHILIC

The advanced hydrophilic properties of the 
MegaVision membranes will not be lost regardless of 
light exposure, drying & weather variations.



OUR MEMBRANE EXPERTISE

MegaVision membrane is a specialist industrial manufacturer of polymeric membranes; our

expertise encompasses R&D of novel membranes in the field of MF, UF, MBR and PV applications.

We are expert in pilot production up to industrial scale manufacturing. Our advanced processing

plants enable us to produce up to 2.4 million square meters of flat sheet membranes and 5 million

square meter of hollow fibers per year.

MegaVision state-of-the-art machineries are designed to produce flat sheet membranes of nominal

width up to 1,016mm (40”). Hollow fiber membranes can be produced in either single-bore, multi-

bore or with reinforced braided tube. The membranes are produced using non-solvent induced

phase separation (NIPS) process, and with controlled membrane layer precision comprised in the

precise range of 8~20 μm.

MegaVision sets itself apart from other membrane manufacturers by offering our customers the

option to request specialty and customized products.

Whether our customers need a partner for the development of a new membrane product, require

products with special construction, or want a trusted supplier for niche membrane applications,

MegaVision is the partner of choice.

MEMBRANE SPECIFICATIONS

Polyethersulfone (PES)

Polysulfone (PS)

Polyvinylidene fluoride (PVDF)

Polyacrylonitrile (PAN)

2.0 ~ 13.0

2.0 ~ 13.0

1.0 ~ 12.0

1.0 ~ 12.0

6, 50, 100 

10, 30, 50, 100

0.03, 0.1, 0.2

50, 100

Backing Pore Size / M.W.C.O PH RangeMembrane Chemistry

PET*

PET*

PET*

PET*

* Polypropylene (PP) backing is available on request.

MegaVision flat sheet membrane is available in a sample size of 520 mm x 1,067 mm (20 in x 42 in) and

in a nominal roll size of 250 m x 1,067 mm (820 ft x 42 in). Custom length is available on request.

MegaVision hollow fiber is available in various capillaries diameters (ID/OD); 0.7/1.3, 0.9/1.5, 1.2/2.0,

1.6/2.5, 2.0/2.5, 2.0/3.0.

For further third-party coating processing, our HYPER™ dry membranes can be supplied without the

addition of glycerin coating for subsequent membrane layering.

16 17

kDa

kDa

μm

kDa



SAFELY REUSED
SAFELY DISCHARGED

MEMBRANE TECHNOLOGY TO BETTER 
CONTROL WATER AND SLUDGE 
SEPARATION.

MBR water treatment is a proven technology set to become a standard 
for the management of municipal and industrial wastewater worldwide, to 
step towards United Nations - Sustainable Development Goals (SDG).

o MBR protects the environment, achieving effluent quality for 
discharge above international standards.

o MBR protects our population with ultrafiltration guarantying 
sanitation safety.

o MBR protects our water resources by reusing effluent for 
agricultural irrigation, toilet flushing and city watering.

o MBR protects our land use by considerably reducing the treatment 
plant footprint. 

18 19



Using semi-permeable filtration membranes with

pore size of 0.1~0.4 μm, MBR produces highly

purified effluent with excellent flux. It can be

directly reused or discharged directly.

MBR systems successfully remove ammonia from

feed waters, through a nitrification process.

By removing the need for a secondary clarifier

and the possibility to feed much higher sludge

concentration with MBR, bioreactor tank

volumes can be only ½ to ¼ of a Conventional

Activated Sludge (CAS) plant.

Performance

• Less sludge

• High stability

• High effluent quality 

• Reduced maintenance

• Ammonia removal

• Smaller footprint

THE MBR PRINCIPLE

CONVENTIONAL ACTIVATED SLUDGE 
WASTEWATER TREATMENT

In the CAS method, sludge is separated into solids and liquid in a 
settling tank. This is called clarification

MEMBRANE BIOREACTOR SYSTEM

The innovative MBR Technology combines activated sludge 
treatment with solid-liquid separation by means of micro-porous 

membranes eliminating the need for secondary clarification tanks.

MBR PRINCIPLES

Membrane Bioreactor (MBR) is a modern,

cost-effective and most efficient wastewater

treatment process, which combines a filtration

membrane technology for solid-liquid

separation together with traditional activated

sludge process.

With an MBR system, microorganisms are

completely trapped in the bioreactor,

achieving complete separation between

Hydraulic Retention Time (HRT) and Sludge

Retention Time (SRT).

MBR systems allow much longer SRT (typically

between 20 to 100 days), while reducing HRT;

therefore reducing significantly the amount of

sludge compared to CAS systems. MBR

systems have no sludge bulking or sludge

rising problems.

MBR technology delivers high stability and

reduces maintenance; it accepts higher MLSS

sludge concentration (4,000 ~ 18,000 mg/L),

while remaining stable across a wide range of

conditions and feed water’s fluctuations.

Water quality 

COD (mg/L)

BOD (mg/L)

TSS (mg/L)

Turbidity (NTU)

Bacteria (MPN/L)

CAS technology

<100

<30

<30

<2~5

103~ 104

MBR technology

<30

<8

<1

<2

<100

520 21



Membrane BioReactor can be 

applied for a wide variety of 

biochemical treatment applications.

MBR delivers great effectiveness in 

treating organic domestic and 

industrial sewage of any size range 

and realizing wastewater recycling.

MBR 
APPLICATIONS

MUNICIPAL 
SEWAGE

INDUSTRIAL 
WASTEWATER

LANDFILL 
LEACHATE

FOOD PROCESSING 
WASTEWATER

GREY WATER 
WASTEWATER

OTHER ORGANIC 
WASTEWATER

22 23



FLAT SHEET MBR

HIGH FLUX & 
EASIER MAINTENANCE

WASTEWATER
TREATMENT 
SOLUTIONS

MBR installation by MegaVision

24 25



FLAT SHEET MBR 

MEGAVISION FMBR Series, is a high-flux Flat

Sheet MBR membrane delivering excellent

permeability, fouling resistance, stability and

elimination effectiveness. It is designed with a

robust thin ABS or a PVC plate.

MegaVision FMBR membranes have a

microporous structure with nominal pore size

of 0.2μm for optimal filtration, and is

structured with Hyper™ PVDF (permanently

hydrophilic Polyvinylidene fluoride) for

enhanced flux and maintenance.

MegaVision FMBR is assembled as a

complete filtration module. It consists of a

stainless-steel cage or skid made up of

several elements including flat sheet

membranes MEGAVISION FMBR Series.

An aeration case made of coarse bubble

diffusers is used to provide air scouring to the

membrane panels cleaning and optimum

operation.

PRODUCT SPECIFICATIONS

Membrane Area

Dimensions (wxhxd)

Nominal pore size

Membrane material*

Support frame

0.8

490x1000x7

0.2

Hyper™ PVDF

ABS

1.5

490x1750x7

0.2

Hyper™ PVDF

ABS

1.0

518x1,160x7

0.2

Hyper™ PVDF

ABS

m2

mm

μm

FMBR-A80 FMBR-A100 FMBR-A150

FMBR Series

PRODUCT PERFORMANCE

Storage

Design flux rate

MLSS

Dry storage

15~30

4,000~18,000

Advantages

• Dry storage

• High MLSS concentration

• High flux & stability

• No backwash required L/m2.h

mg/L

* HYPER™ PES ultrafiltration FMBR Series is also available. MWCO: 150KD (0.03 μm)

26 27



Flat Sheet production at  MegaVision

HOLLOW FIBRE 
MBR

HIGH PACKING DENSITY

28 29



HOLLOW FIBRE MBR

MEGAVISION HMBR PVDF Series, is a high-

packing reinforced Hollow Fibre MBR

membrane optimized for small to large flux

wastewater treatment plants.

MegaVision HMBR membranes have a

microporous structure with nominal pore size

of 0.2μm for optimal filtration, and is

structured with Hyper™ PVDF (permanently

hydrophilic Polyvinylidene fluoride) for

enhanced flux and maintenance.

MegaVision HMBR is assembled as a

complete filtration module. It consists of a

stainless-steel cage or skid made up of

several elements including hollow fibre

membranes MEGAVISION HMBR Series.

An aeration case made of coarse bubble

diffusers is used to provide air scouring to the

membrane panels for cleaning and optimum

operation.

PRODUCT SPECIFICATIONS

HMBR Series

PRODUCT PERFORMANCE

Advantages

• Dry storage

• Reinforced membrane

• High packing density

• Backwashable

Membrane Area

Dimensions (wxhxd)

Nominal pore size

Membrane material*

Support frame

10

610x1200x45

0.2

PET + Hyper™ PVDF

ABS

25

1250x2000x30

0.2

PET + Hyper™ PVDF

ABS

15

1250x1500x30

0.2

PET + Hyper™ PVDF

ABS

m2

mm

μm

HMBR-MA10 HMBR-MB15 HMBR-MB25

Storage

Design flux rate

MLSS

Dry storage

10~20

4,000~15,000

L/m2.h

mg/L

* HYPER™ PES ultrafiltration HMBR Series is also available. MWCO: 150KD (0.03 μm)

30 31



Hollow MBR assembly at  MegaVision

REFERENCES - MBR

CHINA – SHIPYARD WASTEWATER
1500m3/d – Flat Sheet MBR

CHINA - MUNICIPAL WASTEWATER
3000m3/d – Hollow Fibre MBR

CHINA – DOMESTIC WASTEWATER
15,000m3/d – New generation FMBR-A150

CHINA - DOMESTIC WASTEWATER
800m3/d – Hollow Fibre MBR

INDIA– FOOD WASTEWATER
150m3/d – Flat Sheet MBR

CHINA - MUNICIPAL WASTEWATER
1000m3/d – Flat Sheet MBR

SPAIN - INDUSTRIAL WASTEWATER
800m3/d – Hollow Fibre MBR

TURKEY – INDUSTRIAL WASTEWATER
400m3/d – Flat Sheet MBR

32 33



A complete wastewater treatment plant for a

multinational pharmaceutical plant in Taizhou,

Zhejiang Province, China was completed in

December 2012. The plant was designed by the

Portuguese consulting filrm Valorsabio in

collaboration with Shanghai MegaVision

Membrane Engineering & Technology Co. Ltd.

Implementation of the new process technology

followed the successful completion of several

months on-site testing for system optimization,

this being demanded by the complex and

challenging nature of the industrial effluent being

treated. The wastewater average daily flow was

400m³/day and an average COD load of 18,000

mg/L.

The retrofit solution made use of the existing

concrete tanks together with anaerobic pre-

treatment with a UASB-PRO, and aerobic

treatment based on Jet-Loop System©. The

membrane separation is based on MegaVision

FMBR-1.0-100 FS membrane panels.

CASE STUDY – Hysin Pharmaceutical 

Influent: COD=18,000mg/L

EQ tank

UASB-PRO

Lamella clarifier

JET-LOOP

Aerobic tank + MBR

WCR-Loop

Effluent: COD= <300mg/L

These are arranged in 12 modules containing

100 x 1m² panels divided between 2 tanks.

Further clarification by chemical

coagulation/flocculation has been installed to

remove non-biodegradable substances.

The anaerobic treatment reduces the COD loads

by up to more than 85%, generating biogas

which offsets the operating cost by its use for

water heating.

The aerobic process operates at an HRT of less

than 25% of the previously installed conventional

activated sludge process. The COD is reduced

from 1,300-1,400 to 600-800 mg/L. The new

design achieves an effluent with COD

concentration of 300mg/L.

Hysin Pharmaceutical WWTP

34 35



36 37

THE MBR BOOK, 2010
www.elsevier.com

INDUSTRIAL MBRs, 2014
www.thembrsite.com



ULTRA
FILTRATION

MegaVision Membrane develops high quality water 
purification membranes using the best polymers delivering 
high filtration precision and long durability. 

The patented proprietary HYPER™polysulfone (PS) and 
polyvinyl difluoride (PVDF) offer best results and flexibility to 
handle a large range of applications.

GWI GLOBAL WATER INTELLIGENCE, 2007
www.globalwaterintel.com

38 39

https://www.globalwaterintel.com/


ULTRAFILTRATION

ULTRAFILTRATION PRINCIPLE

Ultrafiltration (UF) is a low-pressure filtration

membrane process for water treatment that

allows for the physical separation and retention

of particles. It to is designed to remove turbidity

causing particles including those comprised of

suspended solids, bacteria, colloidal matter and

proteins.

Ultrafiltration membranes have a pore size range

of 0.01-0.1μm, and a molecular weight cut-off

range of 5k-200k Da. Regarding solute rejection,

UF can be measured by passing molecules with

a known molecular weight through the

membrane (i.e. using markers such as

polyethylene glycol or dextran).

Ultrafiltration can be operated either in direct

(dead-end) or cross-flow filtration.

DIRECT FILTRATION

When direct filtration is applied, it pushes the

feed liquid through the membrane surface,

resulting in the rapid build-up of particle matters

,

on the membrane’s surface referred as cake

layer formation. After some time, the flux will

decrease to such an extent, that it cleaning

operation.

Direct principle is applied because the energy

loss is less when compared to cross-flow

filtration.

CROSS-FLOW FILTRATION

When cross-flow filtration is applied, the feed

liquid is recycled. All the feed liquid is pushed

tangentially across the membrane, allowing a

large quantity of feed liquid produced as

permeate, the remaining feed liquid will leave

the module and be recirculated.

Cross-flow principle is applied because it creates

turbulence on the surface of the membrane,

therefore controlling cake formation, while

allowing a more constant flow and ultimately

limiting the need extensive chemical cleaning.

Ultrafiltration is a physical separation 

process using membrane pore size 

comprised between 0.01 to 0.1μm.

For steady flux and effective removal 

of particles, bacteria and virus.

40 41



ULTRAFILTRATION
APPLICATIONS

PHARMACEUTICAL

DRINKING WATER

INDUSTRIAL

OIL & GAS

UF Hollow Fibre Series modules 

can be used for a wide variety of 

applications such as feed liquid 

purification & clarification, as well 

as solid concentration.

Hollow Fibre membranes deliver 

high packing efficiency, 

durability & best value.

BEVERAGE &DAIRY

ELECTRONICS

FOOD

ECOATING

42 43



IN-OUT 
HOLLOW FIBRE 

MEMBRANE

HIGH PRECISION & 
RESISTANT TO PH EXTREMES

ULTRA
FILTRATION
SOLUTIONS

44 45



IN-OUT HOLLOW FIBRE MEMBRANE

The In-Out ultrafiltration (UF) membranes are

optimized for purification, separation &

concentration of feed liquids with relatively low

turbidity.

The UFH-PS Series, structured with Hyper™ PS

(permanently hydrophilic polysulfone) is

designed to deliver high molecular weight cut-

off precision from 6k up to 300k Dalton, for most

effective bacterial and virus removal.

Hyper™ PS membranes are also extremely

resistant to pH extremes (max. pH: 1~13) and

can effectively handle highly acidic feed liquids.

The UFH-PS pore structure ensures consistently

high permeability and strong anti-fouling ability

for minimal clogging.

IN-OUT FILTRATION

In-Out filtration mode refers to the process of

having the feed water passing through the cavity